150B47.5L-52/62

No PARTS NO.
1
2 801-14005510-
3 801-14216318-
4 801-07010718-
5 801-14003514-
6 801-00612614-
7 801-00814313-
8 801-14308521-
9 801-00913010-
10 801-00927619-
11 801-07210714-
12 801-14009815-
13 801-14216510-
14 801-05043910Q-
15 801-12217319-
16 801-14219812-
17 801-12224513-
18 801-05210914-
19 801-05800008-
20 801-14312612-
21 801-05345612-
22 801-05500068-
23 801-14706716-
24
25 801-06450612-
26 801-14010011-
27 801-14216510-
28 801-12200610-
29 801-14455012-
30 801-12217319-
31 801-14003237-
32 801-06222316-
33 801-05211210-
34 801-14602711-
35 801-06043012-
36 801-12124712-
37 801-03511318-
38 801-14009916-
39 801-14216510-
40 801-14010415-
41 801-14216510-
42 801-02528016-
43 801-14307023-
44 801-03015618-

DESCRIPTION

Cabtyre Cable Complete
Hex.Bolt

Spring Washer

Cable Clamp

Hex.Bolt

Stuffing Box

Mould Cover

Pan Screw (w/Spring Washer)
Terminal

Compression type Terminal
Eve Bolt

Hex.Bolt

Spring Washer

Motor Bracket

C-Ring

Wave Washer

O-Ring

Bearing

Lead Wire Protection Plate
Pan Screw (w/Spring Washer/Plain
Moter Protector 220V-60Hz
Rotor

Impeller Key

Stator

Motor Frame

Hex.Bolt

Spring Washer

O-Ring

Stator Set Bolt

O-Ring

Hex.Bolt

Bearing Fixing Plate
Bearing

Retaining Ring

Bearing Housing

Packing

Oil Plug

Hex.Bolt

Spring Washer

Hex.Bolt

Spring Washer

Mechanical Seal

Pan Screw

Oil Lifter

Q'TY SPECIFICATION

1

4 M8x25
4 M8

1

2 Méx20
1 No.2

1 KR2-8
1 M4x6
1 R-5.5-4

3 TMNB-5.5(Insutated)

2 M16

4 M12x35

4 M12

1

1 V-225(222.5xd6)
1 For #6306

1 71.4xd3.1

1 6306ZZC3

1 d86xd224x1.6t
2 M4x12

1 KA314-HLBLOO

1Set

1 10x8x32I

1Set

1

4 M12x45

4 M12

1 P-8(7.8xd1.9)
1 M8x12.5

1 V-225(222.5xd6)
3 M6x15

1 d92xd130x4.5t
1 6309ZZC3

1 €45

1

2 d12.3xd18x2t
2 M12x14

2 M12x40

2 M12

4 M12x65

4 M12

1 H-35A Type

2 M5x6

1 For H-35(A)(T)

MATERIALS

SUs304
S5US304
FC
5Us304
FC

CR
SWRM
cu

cu

55
SUS304
SUS304
FC

NBR
SK5
NBR

SPHC
SWRM
(H.C)

5U5420

FC
5US304
545304
NBR
515304
NBR
SWRM
55

SK5

FC

PE
505304
SUS304
SUS304
5US304
5US304
SiC+CCBN
SWRM
Resin



45 801-14307010- Pan Screw
46 801-03015012- Seal Stopper
47 801-12215919- O-Ring

48 801-02918714- Qil Casing
49 801-12215919- O-Ring

50 801-02611512- Qil Seal

3 M5x6

1 For H-35(A)(T)

1 G-280(279.3xd5.7)

1 100-5.5/7.5-4B2 Type
1 G-280{279.3xd5.7)

1 TC-608212

51 801-02100183-
51 801-021B5519-
52 801-14220210-
53 801-14429327-
54 801-14030316-
55 801-03711910-
56 801-12116528-
57 801-14012714-
58 801-14216611-
59 801-04610713-
60 801-02068914-
61 801-12017313-
62 801-02253611-
63 801-14216510-
64 801-14009714-
65 301-02328919-
66 801-14216510-
67 801-14009714-
68 801-14216510-
69 801-14010314-

801-17353218-
15 801-12217319-
17 801-12224513-
28 801-12200610-
30 801-12217319-
36 801-12124712-
47 801-12215919-
49 801-12215919-

801-18301319-

Impeller {50Hz)
Impeller (60Hz)
Impeller Fixing Washer
Hex.Socket Set Screw
Hex. Socket Cap Bolt
Discharge Bend
Packing

Hex.Bolt

Spring Washer

Air Release Valve
Pump Casing

Packing {S.Cover)
Suction Cover

Spring Washer
Hex.Bolt

Pump Stand

Spring Washer
Hex.Bolt

Spring Washer
Hex.Bolt

<Packing O-Ring Set>
Packing O-Ring Set

O-Ring {M.Bracket/M.Frame}

O-Ring {Upp. Bearing)
O-Ring {Stator Set Bolt)

O-Ring {M.Frame/Brg.Housing)

Packing (Qil Plug)

O-Ring (Brg.Housing/Q.Casing)
O-Ring {O.Casing/P.Casing)

Lubricant

Parts for guide rail fittings are shown in the following Control No.

TOS-150{T0OS-14-1-1)
<Impeller Puller>
Impeller Putler

1 For 150B47.5L-52

1 For 150B47.5L-62

1 d13xd50x15t

2 Méx12

1 M12x40

1 150x150mm

1 JIS5Kx150mm

8 M16x55

8 M16

1PT-1/2

1 200-11-4B3 Type
d321xd348x0.5t

1 200-11-4B2 Type

3 M12

3 M12x30

3 200-11-4B2 Type

3 M12

3 M12x30

3 M12

3 M12x60

iSet (Marked by *}
1 V-225(222,5xd6)
1 71.4xd3.1
1 P-8(7.8xd1.9)
1 V-225(222.5xd6)
2 d12.3xd18x2t
1 G-280({279.3xd5.7)
1 G-280(279.3xd5.7)

SWRM
SPCC
NBR
FC
NBR
NBR
FC

FC
SUS304
5US304
SUS304
FC

NR
SUS304
SUS3n4
Nylon
FC

PE

FC
5US304
SUS304
FCD
SUS304
SUS304
SUS304
5US304

NBR
NER
NER
NER
PE

NBR
NBR

Turbine Cil VG32 5,200ml

BE Type No.13 2"

SGPSS
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